

CERTIFICATE OF ASSAYNo. **45523****Alfred H Knight**

REFERENCE	127154	DATE	11.12.2013	PAGE	1 of 1
CLIENT	ACCRUE MINERALS INC, LONDON	MARKS	--		
		PACKING	SAMPLE ENVELOPE		
		SEALS	-		
CLIENTS REFERENCE		MATERIAL DESCRIBED AS	CHROME ORE AS ADVISED		
SAMPLING DATE					
ASSAY STATE	Dry Basis	ASSAY TYPE	--	VESSEL	--
			--	WEIGHT	--

Assay results performed from the sample we received on 09.12.2013 are as follows;

Assays	Sample No1	Sample No2	Sample No3	Sample No4
Cr2O3	42.46 %	41.28 %	42.93 %	44.98 %
Cr/Fe	2.98/1	3.20/1	3.24/1	3.41/1
SiO2	11.65 %	12.40 %	12.77 %	12.40 %
Al2O3	8.09 %	7.65 %	8.04 %	7.79 %
MgO	19.66 %	21.48 %	20.50 %	21.61 %
P	0.005 %	0.005 %	0.004 %	0.004 %
S	0.007 %	0.008 %	0.007 %	0.006 %

-----0-----

These results are from samples of unknown provenance which were presented to us for analysis, should be considered indicative of the sample only and cannot be used for commercial purposes.

This is not quality/sampling certification.

The information in this report is confidential and may be legally privileged. It is intended solely for the addressee(s). Fully or partly changing, adding or erasing of this report is strictly prohibited and is also unlawful.

All results and data contained in this document are subject to our Standard Terms and Conditions and are valid only when supported by an original document. Our Standard Terms and Conditions can be found on request.

For and on behalf of ALFRED H.KNIGHT GÖZETME VE ANALİZ HİZMETLERİ A.Ş.

ALFRED H.KNIGHT GÖZETME ve ANALİZ HİZMETLERİ A.Ş.

Gardenya Plaza 3 K.2D.9 34758 Ataşehir - İSTANBUL / TURKEY

Tel: 0090 (216) 456 27 31 Pbx Fax: 0090 (216) 456 27 40

E-mail: ahk.turkey@ahkgroup.com web: www.ahkgroup.com

ALL WORKS ARE UNDERTAKEN SUBJECT TO OUR STANDART TRADING TERMS AND CONDITIONS PRINTED ON THE REVERSE OF THIS CERTIFICATE

Registered in Istanbul, Reg. No. 231227/178793

